



STARKI

ShanDong STARKI CHEMICAL CO., LTD.

Room 1109, Century Building, No. 39 Donghai West Road, Shinan District,
Qingdao City, Shandong Province, China

Tel: +86 532 86217298

Fax: +86 532 86663698

CERTIFICATE OF ANALYSIS

Sample Name: Ferric chloride anhydrous			
Production Date: 2024/06/17 Test Date: 2024/06/18 Batch No.: 24061702106			
Reference documents for the test		GB/T 1621-2023	
Item	Standard value	Test contents	Judge
Appearance	Brown green crystals	Brown green crystals	First grade
Ferric chloride content, w/%	First-grade ≥ 98.0	98.65	First grade
	Qualified ≥ 96.0		
Ferrous chloride content, w/%	First-grade ≤ 1.0	0.24	First grade
	Qualified ≤ 2.0		
Insoluble matter content, w/%	First-grade ≤ 0.8	0.23	First grade
	Qualified ≤ 1.0		
Test conclusion	According to GB/T1621-2023 inspection, it meets the requirements of first-grade ferric chloride anhydrous. <div style="text-align: right;">(Stamp of test report)</div>		

Approved By:

Tested By: